o 1<V
103105 112 a‘/’,‘.

Cp 138 T g,

2N, Yy 117
108 Q‘&i 120
a’/”{"‘“

7 \@% 119

Bl 1136
RN Ry,

11 112 S\



234

216 247

i/

232



O ~—
N Q o
9 M
> © ~
- /
RN \ M
N4
.//fv 9
—
M~ mv =
O X ©
N \ 19 O "
= M ™~ 00
&Y - SUA
MY M)

3@2

QN
N

_ , 4

M @V m g ’ jg

)~ YT
C)—0-9 )" =~ \

A ()] D) I

5 - S \ ks

514

@
Q
508

S0
504
505

526

507
525

524

5350






503\\@

536 @Q\
4 2L 59 537

SOW

505 504
538






843

812

844

W
" it 2
i i
.

el s

‘,

i
oyl
o
Mg

827




843

812

844

/)
S&——Fp—\

841
1 - 828
808
814 Ny
B 811 806 il 803
804 . fumm)
B v‘"‘"""‘l‘\% ) 802

vy
siﬁrv'ﬂ!‘!\lxl\I|H||||\|\I|Lﬂ~-::
i "::"\IIIHI\N|\\|\|\I\I\|‘]I‘“ﬂf:
S
”ﬂliﬁﬁmﬁﬁﬁﬁﬂﬂ“

L

I

827







No. | Description Qty 201 [ Screw M5*10 4
101 | Screw M5*6 5 202 [ Screw M3*14 4
102 | Protecting cover of leadscrew 1 203 | Emergency stop switch 1
103 [ Check ring 14 2 204 | Variable speed knob 2
104 | Washer 1 205 | F/O/R switch 1
105 | Small gear 2 206 | Fault lamp 2
106 | Key 4*8 2 207 | Label 1
107 | Change gear shaft 1 208 | Connect line 2
108 | Screw M4*16 3 209 | Round nut M27*1.5 2
109 | Adjusting Disc 1 210 | Spindle pulley 1
110 | Shaft Support 1 211 | Spindle gear 1
111 | Taper Pin 6x26 6 212 | Oil ring 2
112 | Screw M5x%20 10 213 | Screw M5*8 3
113 | Bolt (with shoulder) 1 214 | Spacer 1
114 | Oil cup 6 3 215 | Bearing 32007 1
116 | Screw M4x8 2 Bearing 80107 1
117 | Leadscrew Support (left) 1 216 | Spindle box cover 1
118 | Screw M4x8 1 217 [ Nut M4 2
119 | Round Nut 2 218 [ Screw M4*35 2
120 | Steel washer 1 219 | Pin shaft 1
121 | Screw M5x14 2 220 | Box for micro switch 1
122 | Switch Label 1 221 | Heads tock body 1
123 | Shaft Protecting Cover 1 222 | Fixing nut 3
124 | Bed 550 1 223 | Rotateable spacer 1
125 | Nut M6 2 224 (key 4*40 1
126 | Washer 6 2 225 | Spindle 1
127 | Bolt M6x10 2 226 | Screw M6*16 3
128 | Splash guard 1 227 | Front bearing cover 1
129 [ S1crew M8x15 2 228 | Spring washer 5 3
130  Washer 8 2 229 | Teeth washer 5 3
131 [ Screw M8x20 1 230 | Screw M5*16 1
132 | Rack 1 231 | Spindle center MT3 1
133 [ Screw M5x12 5 232 | 3-jaw chuck D=250mm 1
134 | Leadscrew Support (right) 1 233 | Check ring 6 1
135 [ Long Leadscrew 1 234 | Screw M5*12 4
136 | Pin 4x25 2 235 [ Screw M10*25 4
137 | Joint Sleeve of Leadscrew 1 236 [ Screw M5*10 2
138 | Joint Shaft of Leadscrew 1 237 | Support 1
146 | Bolt M12x40 3 238 | Bracket 1
147 | Washer 121 3 239 [ Chuck guard 1
148 | Key 4x16 1 240 | Fixing support 1
154 | Screw M4x16 2 241 | Small shaft 1
155 | Protector for Small Gear 1 242 | Compress spring 1
156 | Green Lamp 1 243 | Washer 6 2
157 | Fuse Box 1 244 | Nut M6 2
158 | Fuse 1 245 | Plate for switch 1
159 Switch for cutting to milling/drilling 1 246 (Washer 10 4

5.3 247 | Screw M5*8 2




248 | Micro switch 1 412 | Screw M8x30 8
249 | 3-jaw chuck’ flange 1 413 | Handle 1
250 | Bolt M8*30 3 414 | Handle Base 1
251 | Plug bolt 3 415 | Washer 1
252 [ Nut M10 3 416 | Spring 0.5%3.5%17 1
253 [ Shaft spacer 1 417 | Cutter Rest Carriage 1
254 | Locator 1 418 | Pad Iron Gib 1
301 [ Screw M8x30 2 419 | Cylinder Pin 3x10 1
302 | Nut 1 420 | Cutter Rest Carriage Lead Screw 1
303 | Wahser 12 1 421 [ Key 3%x10 1
304 | Nut M12 1 422 [ Oil Cup 6 2
305 | Tailstock Body 1 423 | Leadscrew Support 1
306 | Bearing 51101 1 424 | Screw M5x16 2
307 | Tailstock Leadscrew 1 425 | Spring Plate 1
308 | Tailstock Sleeve 1 426 | Handle 2
309 | Tubular Clamp 1 427 | Nut M8 1
310 | Washer M8 1 428 | Washer 8 1
311 | Clamp bolt 1 429 | Cutter Rest Carriage handwheel 1
312 [Handle 1 430 | Index Ring 1
313 | Oil Cup 2 431 | Screw M6x16 4
314 | T-Tapy Flat Key 1 432 | Cylinder Pin 4x16 2
315 [ Screw M6x16 1 501 | Hand Wheel 1
316 | Screw M5x20 4 502 | Oil Cup 6 10
317 | Tailstock End Cover 1 503 | Key 4x12 1
318 | Cylinder Pin 4*30 1 504 | Roun Nut 1
319 | Spring Bow 1 505 | Screw M3x6 1
320 | Hand Wheel 1 506 | Oil-Stoppong Felt 2
321 | Handle Bolt 1 507 | Screw M6x35 4
322 | Handle Sleeve 1 508 | Saddle Leadscrew 1
323 | Index Ring 1 509 | Saddle 1
324 | Square Head Bolt M12x100 1 510 | Screw M4x12 2
325 | Tailstock Clamp Plate 1 511 | Clearance-Eliminating Nut 1
326 | Base 1 512 | Screw M3x12 8
327 | Zero Position Label 2 513 | Nut M5 4
328 | Label Rivet 4 514 | Screw M5x25 4
329 | Indicate Label 1 515 | Pad Iron Gib 1
330 | Tailstock Center MT2 1 516 | Cross Slide 1
401 | Cutter Rest Revolving Disc Base 1 517 | Screw M5x10 1
402 | Clamp Disc 1 518 | Washer 1
403 | Bolt M8*20 2 519 | Screw M8x10 6
404 | Cutter Rest Revolving Disc 1 520 | Rear-Clamp Plate Gib Strip 1
405 | Cutter Rest Bolt 1 521 | Saddle Rear-Clamp Plate 1
406 | Nut M4 4 522 | Screw M4x16 5
407 | Screw M4x20 3 523 | Screw M5x16 4
408 | Screw M4x12 1 524 | Nut M4 5
409 [ Oil Cup 10 1 525 | Screw M8x20 1
410 | Fixing Pin 1 526 | Screw M5x20 4
411 | Square Cutter Rest 1 527 | Oil-Stopping Felt 2




528 | Protecting Panel 2 803 | Gear Z:66 1
529 | Protecting Panel 2 804 | Gear Z:60 1
530 | Saddle Front-Clamp Plate 2 805 | Gear Z:52 1
531 | Braking Plate 1 806 | Gear Z:50 1
532 | Leadscrew Support 1 807 | Gear Z: 42 1
533 | Washer 6 2 808 | Gear Z:40 1
534 | Handle Bolt 1 809 | Gear Z:90 2
535 | Bolt M6x20 2 810 | Washer 1
536 | Handle Sleeve 1 811 [ Screw M4*8 6
537 | Bearing 8101 1 812 | Gear box cover 1
538 | Spring Plate 1 813 |Gear Z 25 1
539 | Index Ring 1 814 | Screw M5%6 2
542 | Pin 6*45 2 815 | Adjustable shaft 2
601 | Handle 1 816 | Nut M12 2
602 | Screw M6x8 1 817 | Oil cup 6 2
603 | Compress Spring 1 818 | Gear Z:80 2
604 | Steel Ball 5 1 819 | Gear Z:33 1
605 | Handle seat 1 820 | Open Washer 2
606 | Screw M6x16 1 821 | Bearing 6001 1
607 | Screw M4x10 6 822 | Intermediate gear Z:40 1
608 | Flange Shaft Sleeve 1 823 | Check ring 12 1
609 | Apron Body 1 824 | Washer 1
610 | Handle Bolt 1 825 | Fix shaft bolt 1
611 [ Handle Sleeve 1 826 | Washer 1
612 | Hand Wheel 1 827 | Gear box support plate 1
613 | Spring Plate 1 828 | Gear Z:30 1
614 | Index Ring 1 829 | Washer 8 6
615 | Small Flange Shaft Sleeve 1 830 | Bolt M8*16 6
616 | Spring Pin 4x30 1 831 | Slideing bearing 2
617 | Small Gear Shaft 1 832 | Washer 2
618 | Shaft Sleeve 2 833 | Gear rest 1
619 | Gear 1 834 | Square nut 2
620 | Screw M4x8 2 835 | Screw M6*35 1
621 | Key 5x10 1 836 | key 4*16 2
622 | Gear Shaft 1 837 | Screw M4*16 2
623 | Screw M5x16 4 838 | Micro switch box 1
624 | Pin 4x22 2 839 | Screw M4*30 2
625 | Nut seat 1 840 | Nut M4 4
626 | Pin 5x12 1 841 | Move limited 1
627 | Pin 3x20 1 842 | Micro switch 1
628 | Nut 1 843 | Main label 1
629 | Slotted Disc 1 844 | Change gear label 1
630 | Rotating Shaft 1 847 | Nut M4 6
631 | Shaft Sleeve 1 848 | Screw M4*6 6
632 | Moving plate 1 849 | Hinge 2
633 | Screw M4x8 2 852 | Gear 1
801 | Gear Z:75 1 901 | Screw M8*25 4
802 | Gear Z:70 1 902 | Washer 8 4




903 | Motor 800W/ C6-550W(5001( (] 1 954 | Screw M6*16 1
904 | Key 5*45 1 955 | Supporter 1
921 | Washer 1 956 | Supporting panel 1
925 | Washer 10 2 957 | Screw M10*30 1
929 | Screw M5*8 4 958 | Fixing shaft 1
936 | Motor cover 1 959 | Pulley 1
937 | Screw M6*12 3 960 | Bearing cover 1
941 | Screw M3*6 5 961 | Screw M4*12 3
942 | Electric top cover 1 962 | Bearing 1
943 | Spring washer 8 7 963 | Supporting shaft 1
946 | Nut m5 4 964 | Nut 1
947 | Main power socket outlet 1 965 | Screw M10*25 2
948 | Motor seat 1 966 | Motor pulely 1
949 | Screw M8*20 3 967 | Screw M5*12 1
950 [ Washer 3 5 968 |V belt 1
951 | Cover 1 969 | Screw M4*12 4
952 | PC Board 1 970 | Adjustable foot 4
4

953

Screw M3*16




